Select a dealer

Mopar® Authentic Parts & Accessories

Find a Dealer
Cart

Cart is Empty

Sensors for 2018 Chrysler 300

Vehicle

2018 Chrysler 300 Change Vehicle

Categories

Browse Categories
Sensors for 2018 Chrysler 300 #0 Sensors for 2018 Chrysler 300 #1 Sensors for 2018 Chrysler 300 #2 Sensors for 2018 Chrysler 300 #3 Sensors for 2018 Chrysler 300 #4 Sensors for 2018 Chrysler 300 #5 Sensors for 2018 Chrysler 300 #6 Sensors for 2018 Chrysler 300 #7 Sensors for 2018 Chrysler 300 #8 Sensors for 2018 Chrysler 300 #9 Sensors for 2018 Chrysler 300 #10 Sensors for 2018 Chrysler 300 #11 Sensors for 2018 Chrysler 300 #12 Sensors for 2018 Chrysler 300 #13 Sensors for 2018 Chrysler 300 #14 Sensors for 2018 Chrysler 300 #15 Sensors for 2018 Chrysler 300 #16 Sensors for 2018 Chrysler 300 #17 Sensors for 2018 Chrysler 300 #18 Sensors for 2018 Chrysler 300 #19
No.
Part # / Description / Price
N/A
Mounting Hardware Kit

Includes: Vavle Stem and Mounting Screw. Includes: Valve Stem and Mounting Screws. Includes Mount Rubber Valve Stem with Cap. Includes valve stem assy and mounting screw. Contains Valve Stem Assy and Mounting Screw. Kit Contains Valve Stem Assembly and Mou ...

N/A
Tire Sealant 2

For 82212850. For 82214295. After 07/02/07. After 10/19/2009. 82214295 Inflator Kit. Component of 82212850. Up To And Including 10/19/2009.

1
Tire Pressure Monitoring Module

Module & Mounting Bracket. Module With Bracket After 04/10/2014.

2
Hex Flange Lock Nut

Hex Nut

M6. M6x1.00. Rod to Lever Assembly. Quantity Of 4 Is Needed. Heater return tube to engine. Engine Oil Level Indicator Tube. Parking Brake Cable Guide to Floor Pan. Throttle Body Shield to Intake Manifold. Accelerator Pedal Assembly to Dash Panel.

6
Tire Pressure Sensor

Snap-In sensor, black stem. Black rubber, includes valve stem and cap.

2 This part contains hazardous materials. Extra shipping costs apply.
Sensors for 2018 Chrysler 300 #2
No.
Part # / Description / Price
1
Heat Shield

Heat Shield, Right & Left

Left. Knock sensor.

2
Hex Flange Head Bolt

Lower Shock Mounting. Knock Sensor To Engine. EGR Valve to Cylinder Head. Transfer Case to Transmission. Knock Sensor To Cylinder Block. M8x1.25x30. knock sensor attaching.

4
Map Sensor

After 07/21/14. Up to 05/30/05.

5
Bolt

Hex Head Bolt And Washer

7
Hex Head Bolt And Washer

M6x1.00x18.35. M6x1.00x20.00. Crankshaft Sensor. Camshaft Sensor Attaching. Oil Pickup Tube To Oil Pan. Camshaft Sensor to Cylinder Head. Engine Block Heater To Cylinder Block.

9
Ignition Capacitor

With Attaching Screw. Radio Noise Suppressor. Radio Noise Suppression. Ignition Noise Suppression.

10
Temperature/Pressure Sensor

Switch. With Engine Plant Code TPHP6. Sending Unit To Engine Block. Refer To Illustration 105 For Location Of Engine Edentification Plant Code.. IMPORTANT Different Engine Plants Used Different Oil Filter Adapter Assemblies With Different Temperature/Press ...

11
Charge Air Temp Sensor

Use For 04/11/2018 And After. For Vehicles Built After 12-07-2013. Also Known As Air Intake Temperature Sensor.

12
Fluid Temperature Sensor

Engine Oil. Engine Coolant Sensor. Located In Water Pump. Engine Coolant Temerature. Engine Coolant Temperature.

No.
Part # / Description / Price
3
Washer Pump Grommet

Windshield Washer Pump Grommet

[jha+jhb].

7
Washer Reservoir Bracket

Washer Reservoir Bracket, Upper

Upper. Lower.

8
Hex Head Bolt And Coned Washer

M6x1x20. Hose to Bracket. Windshield Washer Reservoir. Turbo Outlet Bracket To Turbo. Sunroof to Ring Reinforcement. M6X1.00X20.00. shield attaching. For Extreme Heat Conditions Only. Front Propshaft Heat Shield to Cradle. Includes: Cooler, Bracket,U-Nut,Screw,Washers. Mopar Service Kit for Heavy Duty Cycle Operation.

9
U Nut

Vapor canister to brkt. M6x1.00. 3.3L Vapor Canister to Bracket.

No.
Part # / Description / Price
1
Anti-Lock Brakes Sensor

Anti-lock Brakes Sensor, Right & Left, Front

Front.

3
3
Active Damping Sensor

Front. Sensor only. Without Bracket.

4
Dynamics Sensor

Lateral Acceleration and YAW Rate.

5
Anti-Lock Brakes Sensor, Left Rear

Anti-lock Brakes Sensor, Left, Rear

Left Rear.

6
Anti-Lock Brakes Sensor, Right Rear

Anti-lock Brakes Sensor, Right, Rear

Right Rear.

No.
Part # / Description / Price
2
Screw

M6x1.00x15.00. Air Bag Module to Body. Pressure Sensor Mounting. Adapter Plate to Floor Pan. Mounting Acceleration Sensor. Airbag Control Module Mounting. Air Bag Control Module Mounting. Occupant Restraint Module, Attach.

3
Pressure Sensor

Side Airbag System. Side Air Bag Sensor.

5
Acceleration Sensor

1st Row. B-Pillar. C Pillar. First Row. Side Pillar. Front End Sensor. Side Impact Sensor. Front Impact Sensor.

No.
Part # / Description / Price
2
Battery Sensor

Sensor Only. Negative Cable To IBS.

3
Nut

M6x1.00. Negative Cable To The IBS. Negative Post To IBS Connection. Negative Cable to Battery Sensor. IBS Sensor To Negative Battery Post.

Discontinued